Pain Clinical Standard – For the management of pain of inpatients admitted to the hospital, observation units, and ambulatory surgery units

Annotations for the Pain Management Clinical Standard

Box 1: Patient presents to the hospital; perform Patient Intake (DA 3888) and/or H&P

Annotation [A]:

 Each patient will be queried for pain at the time of hospital admission.

· Nursing personnel should document this initial pain assessment on the Patient Intake Form (DA 3888)

· Physicians will document pain assessment in the H & P and/or the resident admit note (RAN) 

· All patients will be queried for pain

Box 3: Anticipatory guidance, educate patient, inform patient of rights concerning pain management

Annotation [B]: 

Many patients who do not complain of pain will experience pain later in the hospital stay.  This is especially true for those patients who are scheduled for invasive procedures.  You should be prepared to assess and treat pain if it occurs. 

· Give anticipatory guidance. Each patient should be given information on Madigan’s philosophy of pain management.  Provide anticipatory guidance regarding actual or potential pain during hospitalization.

· Patients who are not complaining of pain should receive education concerning future pain management. They should be told how to recognize pain and how to notify the medical staff if they begin to experience pain.

· Explain to patients that there are times when it is best not to “mask” their pain with aggressive pain treatment

· Educate the patient.  

· Inform patients there are two steps to pain assessment--an initial “full” pain assessment followed by ongoing assessments.  Instruct patients that their pain will be assessed with a numerical rating scale (NRS): 0 (no pain) – 10 (worst possible pain). 

· All patients should receive education concerning pain management and recognition of pain; they should be given the Madigan pain education handout. 

Box 4: Reassess for pain
Annotation [C]:

Many patients who do not complain of pain at the time of hospital admission will experience pain sometime later during their hospital stay.  This is especially true for patients who are being admitted for invasive procedures.  It is important to reassess for pain on a regular basis.  It is especially important to reassess for pain after the patient has undergone an invasive procedure such as a surgical operation.

Box 7: Identify the source of the pain; use pain tool to score and classify pain; document pain evaluation

Annotation [D]:

The patient is currently complaining of pain.  The next step is to identify the cause of the pain.  The source of the pain will significantly dictate the type and degree of pain treatment.  Not all pain should be aggressively treated, and there are instances when pain should not be “masked.” Then do a “full pain assessment.”  This full pain assessment will help you localize the pain and provide you with a means to classify the severity of the pain.  It is important to quantify the degree of pain and to classify pain based upon the severity. The initial pain assessment includes grading the severity of pain with the numerical rating scale and determining the location and nature of the pain.  The follow-up or ongoing pain assessments are briefer and consist primarily of measuring pain severity with the numerical rating scale.

ASSESS PAIN:

The Initial Pain Assessment  

The initial “full” pain assessment guides the clinician in collecting information about a patient’s pain and provides information about the type, severity, and location of pain.  This assessment will be valuable in helping you devise a successful pain treatment plan.   

The Madigan Pain Tool for the initial pain assessment consists of the following:

1. Determine the location of the pain

· Ask the patient to localize the pain, if possible.  

· There may be more than one site of pain

2. Describe the quality/type of pain: 

· Sharp, aching, dull, cramping, throbbing, burning

· Diffuse, shooting, numbness, knifelike

3. Determine pain severity/intensity using the Numerical Rating Scale, ranging from 0 (no pain) to 10 (worst possible pain). There is an adult scale and one for young children.

The numerical score classifies pain severity as follows:

· 1 - 3 ( mild pain

· 4 - 7 ( moderate pain

· 8 - 10 ( severe pain

4. Note the duration of pain.  Ask patients how long they have experienced the pain. 

5. Ask what relieves the pain.

6. Ask what makes the pain worse.

7. Ask at what pain severity (point on the Pain Scale) the patient wants us to start treating the pain?

The Madigan Pain Tool for Ongoing Pain Assessment is the Numerical Rating Scale
THINK OF THE PAIN SCORE AS THE 5TH VITAL SIGN   

1. The Numerical Rating Scale (NRS) is the pain intensity scale that should be used for the ongoing assessment of pain.  It is a reliable tool in adults and children who are able to grade their pain by numbers.  Most children > 9 years old will be able to use this numerical scale.  The NRS is a verbally administered tool that ranges from 0 (no pain) to 10 (worst possible pain).

  The numerical analogue scale classifies pain severity as follows:

· 1 – 3 (  mild pain

· 4 – 7 (  moderate pain

· 8 – 10 ( severe pain

2. Young children will be asked to grade their pain using the Faces Pain Scale.  
3. Perform the ongoing pain assessment with each set of vital signs and within 1-2 hours after administering a specific pain treatment, e.g. analgesic administration.

CLASSIFY PAIN:

You should classify the severity of pain as well as its location and type (See Annotation [D], before prescribing a pain treatment regimen.  Therefore, it is important to clearly establish the degree of pain severity as determined by the results of history, physical examination, and the results of the numerical pain severity scale.  Classify pain severity as mild, moderate, or severe.

Determine pain severity/intensity using the Numerical Rating Scale (NRS), ranging from 0 (no pain) to 10 (worst possible pain). There is an adult scale and one for young children (The Faces Scale).

The numerical score classifies pain severity as follows:

· 1 – 3 (  mild pain

· 4 – 7 (  moderate pain

· 8 – 10 ( severe pain

DOCUMENT THE PAIN ASSESSMENT:

When and where to document the initial, full, pain assessment:

Perform the Initial Full Pain Assessment when patients are admitted to the hospital.  This should be done when nurses and physicians are performing the initial health assessment.  This assessment is documented in the:

a. Physician History & Physical Note and/or the Resident Admitting Note (RAN)

b. Nursing History and Assessment (DA Form 3888)

Document the results of the numerical pain score as follows:  

The severity, location, duration, and quality of pain, alternative therapies used, pain relief achieved, and patient instruction should be entered into the TPR graphic in CIS.  The pain score for severity will show as a number between 0 to 10 with a pull down menu that delineates the degree of pain severity associated with each number:  1-3 is mild pain, 4-7 is moderate pain, 8-10 is severe pain.  Enter the location of the patient’s pain in the pain location row.  Drop down menus offer choices for documenting duration and quality of pain as well as alternative pain control therapies used, pain relief, and patient instruction related to pain management in subsequent rows.  

There is also a specific pain progress note that can be used (optional).
Box 8: Educate patient; inform patient of rights concerning pain management

Annotation [E]:

Patient rights and patient education concerning pain management:   

· Give patients the Madigan pain education handout 
· Make sure that patients know that there are times that it is in their best interests not to completely mask pain, that it is not always safe or appropriate to completely control their pain
· Inform patients that providers at Madigan use a 2-step approach to pain assessment.  This consists of the full, initial, pain assessment and the ongoing assessments using the numerical pain analogue scale (0  = no pain through 10 = worst possible pain). 

· All patients should receive education concerning pain management and the anticipation of pain.    
Box 9: Treat the pain; pharmacologic treatment/non-pharmacologic treatment

Annotation [F]:

Pain medications play an important role in pain management, but one should also consider alternative therapies and addressing psychosocial issues.  The treatment of pain begins with classifying pain severity.  The recommendations noted below offer a general approach to the treatment of pain. 

NON-PHARMACOLOGIC TREATMENTS:

These treatment modalities can all be used at any time, no matter what the pain level, as helpful adjuncts to pharmacological management.
· Temperature modalities (ice or heat)

· Positioning of the painful area

· Transcutaneous electrical nerve stimulation (TENS) unit

· Psychological support/counseling, including biofeedback and relaxation techniques

· Physical therapy

· Spiritual counseling/intercessory prayer

· Massage, acupuncture, hypnosis, guided imaging

· Healing touch, therapeutic touch

The following is by no means an exhaustive list of pain medications.  The doses listed below are appropriate for adults, with a focus on acute pain.   

MILD PAIN (numerical pain score 0-3):

Most mild pain can be successfully treated with acetaminophen or NSAIDS, combined with non-pharmacological therapy.  

Analgesics commonly used to treat mild pain:

· Acetaminophen 325-650 mg PO/per rectum every 4 hours

· Salsalate 500-1000 mg PO bid 

· Ibuprofen 800 mg PO tid

· Naproxen 500 mg PO bid

· Toradol 30 mg IV/IM q 6 hours; especially consider if the patient is NPO (max 4 doses, then reassess)
MODERATE PAIN (numerical pain score 4-7):
At this pain level, combine the medications used for mild pain with moderately potent narcotic preparations.  For those patients with chronic pain consider maintaining them on their usual outpatient pain medications or an IV/IM equivalent if they are not tolerating PO.  Then order additional medications to supplement their normal outpatient regimen as needed.

Analgesics commonly used for treatment of moderate pain:

· Percocet (oxycodone 5 mg + acetaminophen 325 mg) 1-2 tabs PO q 4-6 hours.  Order ATC-around the clock rather than PRN, but have an order that the nurse may “hold” if patient is too sedated

· Vicodin (hydrocodone 5 mg + acetaminophen 500 mg) 1-2  tabs PO q 4-6 hours. Order ATC-around the clock, rather than PRN, but have an order that the nurse may “hold” if the patient is too sedated

· Tylenol #3 (codeine 30 mg + acetaminophen 300 mg) 1-2 PO q 4 hours.  Order ATC-around the clock, rather than PRN, but have an order that the nurse may “hold” if the patient is too sedated

· Stadol NS (butorphanol- agonist/antagonist).  This is a nasal spray, and the normal dose is 1 spray q 4 hours PRN.  Stadol NS should ONLY be prescribed for patients who can not take PO medications.  It has a high abuse potential

SEVERE PAIN (numerical pain score 8-10):

The medications listed below will help you appropriately manage patients with severe pain.  In this group of patients, you can try therapies as listed in the mild and moderate treatments, but patients with severe pain usually require potent narcotics to control their pain.  Please try IV PCA earlier rather than later as it is a very effective treatment modality in most situations.  Most patients with severe pain will need titration of doses for relief and may require rather frequent changes in their medication regimen.

· IV PCA

(a) Morphine: can load with 0.1 mg/kg IV/IM (optional); then start with a 1 mg bolus dose, 0 mg basal rate and a 6 minute lockout. AVOID BASAL RATES as they cause more adverse effects. Increase the bolus dose if the pain is not adequately controlled.

(b) Fentanyl: can load with 1-2 mcg/kg IV (optional); then start with a 20 mcg bolus dose, 0 mcg basal rate and a 5 minute lockout.  AVOID BASAL RATES if possible.  Increase bolus dose if pain is not adequately controlled.

· Morphine 0.1 mg/kg IM/IV q 4hr PRN, or order ATC with a “may hold” order

· Morphine Immediate Release (MSIR) 30 mg PO q 2-3 hours PRN or ATC.  MSIR also comes in a liquid form (DOSE/CONCENTRATION??)

· Hydromorphone (Dilaudid) 4 mg PO q 2-3 hours PRN

· Meperidine (Demerol) 50-100 mg IM/IV q 4 hours PRN; 10mg/kg/day is MAX dose as higher daily dosages may cause seizures

· Hydroxyzine = Vistaril/Atarax (anti-histamine), 25-50 mg IM/PO q 4-6 hours; can potentiate narcotics, sedate, and also has as anti-emetic/pruritic effects

· Tricyclic Antidpressants (low-dose), such as amitriptyline (Elavil) 25 mg PO q hs

· Anti-epileptics, such as gabapentin (Neurontin) 300mg PO tid, especially if there is evidence of neuropathic pain.

· Epidural or long-acting neural blockade

· Fentanyl 25-100 mcg transdermal patch (FREQUENCY OF PLACEMENT??)

· Consider Pain Consultation (Anesthesia Service)

Please see table below for pediatric medications and dosages:

PEDIATRIC DOSING TABLE
	MEDICATION
	DOSE

	Mild Pain
	

	Acetaminophen (Tylenol)
	10 to 15 mg/kg/dose PO/PR Q 4 to 6 hours ATC (maximum of 5 doses in 24 hours or 4 grams/day)

	Ibuprofen (Advil)
	4 to 10 mg/kg PO q 6 hours ATC

	Choline Magnesium Salicylate (Trillisate)
	10 to 15 mg/kg PO q 6 hours ATC 

(maximum of 500 mg/dose or 1.5 grams/day)

	Naproxen
	5 to 7 mg/kg/dose PO q 8 - 12 hours ATC (maximum of 500 mg/dose or 1.25 grams/day)

	Moderate Pain
	

	Ketorolac (Toradol)

*The use of Ketorolac in children <16 years of age is outside of product labeling.

*Dosing guides for pediatric patients are not established.  Do not exceed adult doses.
	0.5 mg/kg IV q 8 hours

	Codeine
	1 mg/kg/dose PO q 4 hours (maximum 60mg/dose)

	Codeine/Acetaminophen (Tylenol #3)

*Pediatric dosing based on codeine component.
	0.5 to 1 mg codeine/kg/dose q 4 - 6 hours ATC

	Hydrocodone/Acetaminophen (Lortab)

*NTE 20 mg/kg Acetaminophen q 6 hours.
	<2 years:  0.2 mg/kg/dose PO q 6 - 8 hours ATC

<2 years:  2.5 mg PO q 4 - 6 hours ATC

<12 years:  5 to 10 mg PO q 4 - 6 hours ATC

	Oxycodone/Acetaminophen (Percocet)

*Pediatric dosing based on oxycodone component.
	0.05 - 0.15 mg/kg/dose PO q 4 - 6 hours ATC

	Severe Pain
	

	Meperidine (Demerol)
	0.8 – 1.0 mg/kg IV q 2 hours

0.8 - 1.3 mg/kg IM/SC q 3 - 4 hours

	Morphine

*Starting doses for opioid naïve patients

*Children less than 6 months of age, use 1/4 to 1/3 of pediatric doses and titrate to effect.
	0.3 mg/kg/dose PO/SL/PR q 3 - 4 hours ATC

0.1 mg/kg/dose IV/SC q 3 - 4 hours ATC

	Hydromorphine (Dilaudid)
	0.06 mg/kg/dose PO q 3 - 4 hours ATC

0.02 mg/kg/dose IV/SC q 3 - 4 hours ATC

	Morphine-sustained release (MS Contin)
	0.3 - 0.6 mg/kg PO q 12 hours ATC

	Fentanyl

NOTES:  

*Avoid rectal route in patients with neutropenia or thrombocytopenia.

*Do not crush or chew MS Contin tablets.
	0.5 - 2 mcg/kg IV q 1 - 2 hours

Transdermal:  initial 25 mcg/hour system q 72 hours; selected patients may require q 48 hours.

	Hydoxyzine (Atarax/Vistaril)

*Potentiates narcotics, sedates, and also acts as anti-emetic/pruritic.
	2 mg/kg/day PO divided doses q 6 - 8 hours pm

0.5 to 1 mg/kg/dose IM q 4 - 6 hours pm

	Tri-cyclic antidepressants

Amitriptyline
	0.1 mg/kg q HS, advance pm to 0.5 - 2 mg/kg q HS over 2 - 3 weeks

	Imipramine

*For chronic pain management
	0.2 mg/kg q HS, advance pm to 1 – 3 mg/kg q HS over 2 - 3 weeks


	Pediatric PCA Dosing Guide
	
	

	MEDICATION
	BASAL INFUSION RATE
	BOLUS DOSE

	Morphine Sulfate
	0.015 mg/kg/hr
	0.015 mg/kg/hr 10 - 15 min, as needed

	Fentanyl Citrate
	0.45 mcg/kg/hr
	0.25 mcg/kg 8 - 10 min, as needed

	*Recommended starting dose; actual dose should be individualized and titrated to effect.
	
	


Box 10: Reassess pain. Assess for adverse effects

Annotation [G]:
Pain reassessment: Pain reassessment is an ongoing process.  Reassess for pain using the numerical pain scale and other appropriate patient responses.  You should adjust pain treatment based upon the results of the pain assessment.  Perform the ongoing pain assessment with each set of vital signs and within 1-2 hours of administering a specific pain treatment, e.g. analgesic administration.

Assess for adverse effects: Pain treatments/medications can cause adverse effects.  Please see the table below that identifies the common adverse effects of pain medications.

	System/

Medication
	Acetaminophen
	Codeine
	Fentanyl
	Hydromorphine
	Hydroxyzine
	Ibuprofen
	Ketorolac

	Cardiovascular
	
	palpitations, hypotension,

bradycardia, peripheral vasodilatation
	hypotension, bradycardia,

cardiac arrhythmias, orthostatic hypotension,

circulatory depression
	palpitations, hypotension, bradycardia, peripheral vasodilatation
	hypotension
	edema
	edema

	CNS
	
	CNS depression, dizziness, drowsiness, sedation, increased cranial pressure
	CNS depression, dizziness, drowsiness, sedation, confusion, convulsions, paradoxical CNS excitation dysethesia
	CNS depression, drowsiness, dizziness, sedation, increased intracranial pressure
	drowsiness, dizziness, headache, ataxia
	dizziness, drowsiness, fatigue, headache
	somnolence, drowsiness, dizziness, headache, insomnia, euphoria, hallucinations, malaise 

	Dermatologic
	rash
	pruritus
	pruritus, rash, itching, erythema, urticaria
	pruritus (more with epidural or intrathecal injection
	
	rash, urticaria
	purpura, uritcaria

	Endocrine/

Metaboloic
	
	ADH release
	<1% ADH release
	ADH release
	
	
	

	Gastrointestinal
	
	nausea, vomiting, biliary tract spasm, constipation
	nausea, vomiting, constipation, biliary tract spasm
	nausea, vomiting, biliary tract spasm, constipation
	xerostomia
	dyspepsia, heartburn, nausea, vomiting, abdominal pain, peptic ulcer disease, GI bleed, GI perforation
	dyspepsia, nausea, GI pain, diarrhea, melena, peptic ulcer, constipation, rectal bleeding

	Genitourinary
	
	urinary retention
	<1% urinary tract spasm
	urinary tract spasm (may be more common with epidural or intrathecal injection, urinary retention
	urinary retention
	
	

	Hematologic
	blood dyscrasias (neutropenia, leukopenia, pancytopenia)
	
	
	
	
	neutropenia, anemia, agranulocytosis, inhibition of platelet aggregation
	may prolong bleeding time, inhibits platelet aggregation

	Hepatic
	hepatic necrosis with overdose
	
	
	
	
	hepatitis
	elevation of hepatic enzymes

	Local
	
	
	
	
	pain at injection site
	
	pain at injection site

	Miscellaneous
	hypersensitivity (rare)
	histamine release, physical and psychological dependence with prolonged use
	physical and psychological dependence with prolonged use
	physical and psychological dependence, histamine release
	anticholinergic effects
	
	hypersensitivity reactions, anaphylaxis 

	Neuromuscular/

Skeletal 
	
	
	
	
	weakness
	
	

	Ocular
	
	miosis
	1 to 10% miosis
	miosis
	
	vision changes
	blurred vision

	Otic
	
	
	
	
	
	tinnitus
	

	Renal
	renal injury with chronic use
	
	
	
	
	acute renal failure
	oliguria, acute renal failure (rare), interstitial nephritis

	Respiratory
	
	respiratory depression
	>10% respiratory depression, <1% bronchospasm, laryngospasm
	respiratory depression
	
	
	dypsnea, wheezing


	System/

Medication
	Meperidine
	Morphine
	Naproxen
	Oxycodone
	Salsalate
	TCAs

	Cardiovascular
	palpitations, hypotension,

bradycardia, peripheral vasodilatation, tachycardia
	palpitations, hypotension,

bradycardia, peripheral vasodilatation
	edema
	hypotension, bradycardia, peripheral vasodilatation
	
	postural hypotension, arrhythmias, tachycardia, sudden death

	CNS
	CNS depression, dizziness, drowsiness, sedation, increased intracranial pressure, active metabolite (normeperidine) may precipitate twitches, tremors, seizures
	CNS depression, dizziness, drowsiness, sedation, increased intracranial pressure
	fatigue, drowsiness, vertigo, headache
	CNS depression, sedation, increased intracranial pressure, drowsiness
	fatigue, insomnia, nervousness
	sedation, fatigue, anxiety, confusion, insomnia, impaired cognitive function, seizures, extrapyrimidal effects are possible

	Dermatologic
	pruritus
	pruritus (more with epidural or intrathecal injection)
	pruritus, rash, pseudoprophyria
	pruritus 
	rash
	photosensitivity

	Endocrine/

Metaboloic
	ADH release
	ADH release
	
	ADH release
	
	rarely SIADH

	Gastrointestinal
	nausea, vomiting, biliary tract spasm, constipation
	nausea, vomiting, biliary tract spasm, constipation
	abdominal discomfort, nausea,  heartburn, vomiting, constipation, ulcers, GI bleed, perforation
	nausea, vomiting, biliary tract spasm, constipation
	nausea, heartburn, stomach pains, dyspepsia, GI ulceration
	xerostomia, constipation, decrease LES tone, GE reflux, increased appetite, weight gain

	Genitourinary
	urinary tract spasm
	urinary tract spasm (may be more common with epidural or intrathecal injection,) urinary retention
	
	urinary tract spasm 
	
	urinary retention

	Hematologic
	
	
	thrombocytopenia, inhibits platelet aggregation, prolong bleeding time, agranulocytosis
	
	1 to 10% hemolytic, <1% leukopenia, iron deficient anemia, does not appear to inhibit platelet aggregation, thrombocytopenia
	rarely agranulocytosis, leukopenia, eosinophilia

	Hepatic
	
	
	hepatitis
	
	<1% hepatotoxicity
	increased liver enzymes, cholestatic jaundice

	Local
	irritation (repeated SC use), induration
	
	
	
	
	

	Miscellaneous
	physical and psychological dependence, histamine release
	physical and psychological dependence, histamine release
	
	physical and psychological dependence, histamine release
	anaphylactic shock
	allergic reactions

	Neuromuscular/

Skeletal 
	
	
	
	
	weakness
	tremor, weakness

	Ocular
	miosis
	miosis
	visual disturbances
	miosis
	
	

	Otic
	
	
	tinnitus
	
	
	ocular pressure

	Renal
	renal dysfunction
	
	
	
	<1% impaired renal function
	

	Respiratory
	respiratory depression
	respiratory depression
	
	respiratory depression
	dyspnea
	


Box 11: Is pain optimally controlled?

Annotation [H]:
The goal of pain treatment is to keep the patient’s pain score ( 3 provided this can be done safely.  Depending on the disease causing the pain it may not be possible or safe for the patient to decrease the pain score to ( 3.  If the score is > 3 then you should modify the pain treatment to optimally control pain in a safe manner.  If the patient’s pain is adequately controlled then you should continue to monitor the patient on a regular basis for worsening pain. 

Box 12: Augment pain treatment or consider consultation
Annotation [I]:

Consider consultation: if the patient’s pain is not well controlled (numerical pain score > 3), then in addition to increasing pain medications, you can also consider consulting the Anesthesia Service for advice.  Presently, this is done by paging the anesthesiologist on call.

Augment pain treatment: when a patient’s pain is not adequately controlled (numerical pain score > 3), then increase pain medications appropriately, using a step-wise approach.  If one level of pain medications is not controlling the patient’s pain then go to next higher class of drugs.  The medications recommended to treat mild, moderate, and severe pain are noted below and also in annotation [F].

NON-PHARMACOLOGIC TREATMENTS:

These treatment modalities can all be used at any time, no matter what the pain level, as helpful adjuncts to pharmacological management.
· Temperature modalities (ice or heat)

· Positioning of the painful area

· Transcutaneous electrical nerve stimulation (TENS) unit

· Psychological support/counseling, including biofeedback and relaxation techniques

· Physical therapy

· Spiritual counseling/intercessory prayer

· Massage, acupuncture, hypnosis, guided imaging

· Healing touch, therapeutic touch

The following is by no means an exhaustive list of pain medications.  The doses listed below are appropriate for adults, with a focus on acute pain. 

MILD PAIN (numerical pain score 0-3):

Most mild pain can be successfully treated with acetaminophen or NSAIDS, combined with non-pharmacological therapy.  

Analgesics commonly used to treat mild pain:

· Acetaminophen 325-650 mg PO/per rectum every 4 hours

· Salsalate 500-1000 mg PO bid 

· Ibuprofen 800 mg PO tid

· Naproxen 500 mg PO bid

· Toradol 30 mg IV/IM q 6 hours; especially consider if the patient is NPO (max 4 doses, then reassess)

MODERATE PAIN (numerical pain score 4-7):
At this pain level, combine the medications used for mild pain with moderately potent narcotic preparations.  For those patients with chronic pain consider maintaining them on their usual outpatient pain medications or an IV/IM equivalent if they are not tolerating PO.  Then order additional medications to supplement their normal outpatient regimen as needed.

Analgesics commonly used for treatment of moderate pain:

· Percocet (oxycodone 5 mg + acetaminophen 325 mg) 1-2 tabs PO q 4-6 hours.  Order ATC-around the clock rather than PRN, but have an order that the nurse may “hold” if patient is too sedated

· Vicodin (hydrocodone 5 mg + acetaminophen 500 mg) 1-2  tabs PO q 4-6 hours. Order ATC-around the clock, rather than PRN, but have an order that the nurse may “hold” if the patient is too sedated

· Tylenol #3 (codeine 30 mg + acetaminophen 300 mg) 1-2 PO q 4 hours.  Order ATC-around the clock, rather than PRN, but have an order that the nurse may “hold” if the patient is too sedated

· Stadol NS (butorphanol- agonist/antagonist).  This is a nasal spray, and the normal dose is 1 spray q 4 hours PRN.  Stadol NS should ONLY be prescribed for patients who can not take PO medications.  It has a high abuse potential

SEVERE PAIN (numerical pain score 8-10):

The medications listed below will help you appropriately manage patients with severe pain.  In this group of patients, you can try therapies as listed in the mild and moderate treatments, but patients with severe pain usually require potent narcotics to control their pain.  Please try IV PCA earlier rather than later as it is a very effective treatment modality in most situations.  Most patients with severe pain will need titration of doses for relief and may require rather frequent changes in their medication regimen.

· IV PCA

(a) Morphine: can load with 0.1 mg/kg IV/IM (optional); then start with a 1 mg bolus dose, 0 mg basal rate and a 6 minute lockout. AVOID BASAL RATES as they cause more adverse effects. Increase the bolus dose if the pain is not adequately controlled.

(b) Fentanyl: can load with 1-2 mcg/kg IV (optional); then start with a 20 mcg bolus dose, 0 mcg basal rate and a 5 minute lockout.  AVOID BASAL RATES if possible.  Increase bolus dose if pain is not adequately controlled.

· Morphine 0.1 mg/kg IM/IV q 4hr PRN, or order ATC with a “may hold” order

· Morphine Immediate Release (MSIR) 30 mg PO q 2-3 hours PRN or ATC.  MSIR also comes in a liquid form (DOSE/CONCENTRATION??)

· Hydromorphone (Dilaudid) 4 mg PO q 2-3 hours PRN

· Meperidine (Demerol) 50-100 mg IM/IV q 4 hours PRN; 10mg/kg/day is MAX dose as higher daily dosages may cause seizures

· Hydroxyzine = Vistaril/Atarax (anti-histamine), 25-50 mg IM/PO q 4-6 hours; can potentiate narcotics, sedate, and also has as anti-emetic/pruritic effects

· Tricyclic Antidpressants (low-dose), such as amitriptyline (Elavil) 25 mg PO q hs

· Anti-epileptics, such as gabapentin (Neurontin) 300mg PO tid, especially if there is evidence of neuropathic pain.

· Epidural or long-acting neural blockade

· Fentanyl 25-100 mcg transdermal patch (FREQUENCY OF PLACEMENT??)

· Consider Pain Consultation (Anesthesia Service)
Please see table below for pediatric medications and dosages:

PEDIATRIC DOSING TABLE

	MEDICATION
	DOSE

	Mild Pain
	

	Acetaminophen (Tylenol)
	10 to 15 mg/kg/dose PO/PR Q 4 to 6 hours ATC (maximum of 5 doses in 24 hours or 4 grams/day)

	Ibuprofen (Advil)
	4 to 10 mg/kg PO q 6 hours ATC

	Choline Magnesium Salicylate (Trillisate)
	10 to 15 mg/kg PO q 6 hours ATC 

(maximum of 500 mg/dose or 1.5 grams/day)

	Naproxen
	5 to 7 mg/kg/dose PO q 8 - 12 hours ATC (maximum of 500 mg/dose or 1.25 grams/day)

	Moderate Pain
	

	Ketorolac (Toradol)

*The use of Ketorolac in children <16 years of age is outside of product labeling.

*Dosing guides for pediatric patients are not established.  Do not exceed adult doses.
	0.5 mg/kg IV q 8 hours

	Codeine
	1 mg/kg/dose PO q 4 hours (maximum 60mg/dose)

	Codeine/Acetaminophen (Tylenol #3)

*Pediatric dosing based on codeine component.
	0.5 to 1 mg codeine/kg/dose q 4 - 6 hours ATC

	Hydrocodone/Acetaminophen (Lortab)

*NTE 20 mg/kg Acetaminophen q 6 hours.
	<2 years:  0.2 mg/kg/dose PO q 6 - 8 hours ATC

<2 years:  2.5 mg PO q 4 - 6 hours ATC

<12 years:  5 to 10 mg PO q 4 - 6 hours ATC

	Oxycodone/Acetaminophen (Percocet)

*Pediatric dosing based on oxycodone component.
	0.05 - 0.15 mg/kg/dose PO q 4 - 6 hours ATC

	Severe Pain
	

	Meperidine (Demerol)
	0.8 – 1.0 mg/kg IV q 2 hours

0.8 - 1.3 mg/kg IM/SC q 3 - 4 hours

	Morphine

*Starting doses for opioid naïve patients

*Children less than 6 months of age, use 1/4 to 1/3 of pediatric doses and titrate to effect.
	0.3 mg/kg/dose PO/SL/PR q 3 - 4 hours ATC

0.1 mg/kg/dose IV/SC q 3 - 4 hours ATC

	Hydromorphine (Dilaudid)
	0.06 mg/kg/dose PO q 3 - 4 hours ATC

0.02 mg/kg/dose IV/SC q 3 - 4 hours ATC

	Morphine-sustained release (MS Contin)
	0.3 - 0.6 mg/kg PO q 12 hours ATC

	Fentanyl

NOTES:  

*Avoid rectal route in patients with neutropenia or thrombocytopenia.

*Do not crush or chew MS Contin tablets.
	0.5 - 2 mcg/kg IV q 1 - 2 hours

Transdermal:  initial 25 mcg/hour system q 72 hours; selected patients may require q 48 hours.

	Hydoxyzine (Atarax/Vistaril)

*Potentiates narcotics, sedates, and also acts as anti-emetic/pruritic.
	2 mg/kg/day PO divided doses q 6 - 8 hours pm

0.5 to 1 mg/kg/dose IM q 4 - 6 hours pm

	Tri-cyclic antidepressants

Amitriptyline
	0.1 mg/kg q HS, advance pm to 0.5 - 2 mg/kg q HS over 2 - 3 weeks

	Imipramine

*For chronic pain management
	0.2 mg/kg q HS, advance pm to 1 – 3 mg/kg q HS over 2 - 3 weeks


	Pediatric PCA Dosing Guide
	
	

	MEDICATION
	BASAL INFUSION RATE
	BOLUS DOSE

	Morphine Sulfate
	0.015 mg/kg/hr
	0.015 mg/kg/hr 10 - 15 min, as needed

	Fentanyl Citrate
	0.45 mcg/kg/hr
	0.25 mcg/kg 8 - 10 min, as needed

	*Recommended starting dose; actual dose should be individualized and titrated to effect.
	
	


Box 13: Reassess for pain.  Assess for adverse effects.

Annotation [G]:
Pain reassessment:  Pain reassessment is an ongoing process.  Reassess for pain using the numerical pain scale and other appropriate patient responses.  You should adjust pain treatment based upon the results of the pain assessment.  Perform the ongoing pain assessment with each set of vital signs and within 1-2 hours of administering a specific pain treatment, e.g. analgesic administration.

Assess for adverse effects: Pain treatments/medications can cause adverse effects.  Please see the table below that identifies the common adverse effects of pain medications.

	System/

Medication
	Acetaminophen
	Codeine
	Fentanyl
	Hydromorphine
	Hydroxyzine
	Ibuprofen
	Ketorolac

	Cardiovascular
	
	Palpitations, hypotension,

bradycardia, peripheral vasodilatation
	Hypotension, bradycardia,

cardiac arrhythmias, orthostatic hypotension,

circulatory depression
	palpitations, hypotension, bradycardia, peripheral vasodilatation
	hypotension
	edema
	edema

	CNS
	
	CNS depression, dizziness, drowsiness, sedation, increased cranial pressure
	CNS depression, dizziness, drowsiness, sedation, confusion, convulsions, paradoxical CNS excitation dysethesia
	CNS depression, drowsiness, dizziness, sedation, increased intracranial pressure
	drowsiness, dizziness, headache, ataxia
	dizziness, drowsiness, fatigue, headache
	somnolence, drowsiness, dizziness, headache, insomnia, euphoria, hallucinations, malaise 

	Dermatologic
	rash
	pruritus
	pruritus, rash, itching, erythema, urticaria
	pruritus (more with epidural or intrathecal injection
	
	rash, urticaria
	purpura, uritcaria

	Endocrine/

Metaboloic
	
	ADH release
	<1% ADH release
	ADH release
	
	
	

	Gastrointestinal
	
	nausea, vomiting, biliary tract spasm, constipation
	nausea, vomiting, constipation, biliary tract spasm
	nausea, vomiting, biliary tract spasm, constipation
	xerostomia
	dyspepsia, heartburn, nausea, vomiting, abdominal pain, peptic ulcer disease, GI bleed, GI perforation
	dyspepsia, nausea, GI pain, diarrhea, melena, peptic ulcer, constipation, rectal bleeding

	Genitourinary
	
	urinary retention
	<1% urinary tract spasm
	urinary tract spasm (may be more common with epidural or intrathecal injection, urinary retention
	urinary retention
	
	

	Hematologic
	blood dyscrasias (neutropenia, leukopenia, pancytopenia)
	
	
	
	
	neutropenia, anemia, agranulocytosis, inhibition of platelet aggregation
	may prolong bleeding time, inhibits platelet aggregation

	Hepatic
	hepatic necrosis with overdose
	
	
	
	
	hepatitis
	elevation of hepatic enzymes

	Local
	
	
	
	
	pain at injection site
	
	pain at injection site

	Miscellaneous
	hypersensitivity (rare)
	histamine release, physical and psychological dependence with prolonged use
	physical and psychological dependence with prolonged use
	physical and psychological dependence, histamine release
	anticholinergic effects
	
	hypersensitivity reactions, anaphylaxis 

	Neuromuscular/

Skeletal 
	
	
	
	
	weakness
	
	

	Ocular
	
	miosis
	1 to 10% miosis
	miosis
	
	vision changes
	blurred vision

	Otic
	
	
	
	
	
	tinnitus
	

	Renal
	renal injury with chronic use
	
	
	
	
	acute renal failure
	oliguria, acute renal failure (rare), interstitial nephritis

	Respiratory
	
	respiratory depression
	>10% respiratory depression, <1% bronchospasm, laryngospasm
	respiratory depression
	
	
	dypsnea, wheezing


	System/

Medication
	Meperidine
	Morphine
	Naproxen
	Oxycodone
	Salsalate
	TCAs

	Cardiovascular
	palpitations, hypotension,

bradycardia, peripheral vasodilatation, tachycardia
	palpitations, hypotension,

bradycardia, peripheral vasodilatation
	edema
	hypotension, bradycardia, peripheral vasodilatation
	
	postural hypotension, arrhythmias, tachycardia, sudden death

	CNS
	CNS depression, dizziness, drowsiness, sedation, increased cranial pressure, active metabolite (normeperidine) may precipitate twitches, tremors, seizures
	CNS depression, dizziness, drowsiness, sedation, increased cranial pressure
	fatigue, drowsiness, vertigo, headache
	CNS depression, sedation, increased intracranial pressure, drowsiness
	fatigue, insomnia, nervousness
	sedation, fatigue, anxiety, confusion, insomnia, impaired cognitive function, seizures, extrapyrimidal effects are possible

	Dermatologic
	pruritus
	pruritus (more with epidural or intrathecal injection)
	pruritus, rash
	pruritus 
	rash
	photosensitivity

	Endocrine/

Metaboloic
	ADH release
	ADH release
	
	ADH release
	
	Rarely SIADH

	Gastrointestinal
	nausea, vomiting, biliary tract spasm, constipation
	nausea, vomiting, biliary tract spasm, constipation
	abdominal discomfort, nausea,  heartburn, vomiting, constipation, ulcers, GI bleed, perforation
	nausea, vomiting, biliary tract spasm, constipation
	nausea, heartburn, stomach pains, dyspepsia, GI ulceration
	xerostomia, constipation, decrease LES tone, GE reflux, increased appetite, weight gain

	Genitourinary
	urinary tract spasm
	urinary tract spasm (may be more common with epidural or intrathecal injection,) urinary retention
	
	urinary tract spasm 
	
	urinary retention

	Hematologic
	
	
	thrombocytopenia, inhibits platelet aggregation, prolong bleeding time, agranulocytosis
	
	1 to 10% hemolytic, <1% leukopenia, iron deficient anemia, does not appear to inhibit platelet aggregation, thrombocytopenia
	rarely agranulocytosis, leukopenia, eosinophilia

	Hepatic
	
	
	hepatitis
	
	<1% hepatotoxicity
	increased liver enzymes, cholestatic jaundice

	Local
	Irritation (repeated SC use), induration
	
	
	
	
	

	Miscellaneous
	physical and psychological dependence, histamine release
	physical and psychological dependence, histamine release
	
	physical and psychological dependence, histamine release
	anaphylactic shock
	allergic reactions

	Neuromuscular/

Skeletal 
	
	
	
	
	weakness
	tremor, weakness

	Ocular
	miosis
	miosis
	visual disturbances
	miosis
	
	

	Otic
	
	
	tinnitus
	
	
	ocular pressure

	Renal
	renal dysfunction
	
	
	
	<1% impaired renal function
	

	Respiratory
	respiratory depression
	respiratory depression
	
	respiratory depression
	dyspnea
	


Box 14: Is pain optimally controlled?

Annotation [H]:
The goal of pain treatment is to keep the patient’s pain score ( 3, provided this can be done safely.  Depending on the disease causing the pain it may not be possible or safe to decrease the pain score to ( 3.  If the score is > 3 then you should modify the pain treatment to optimally control pain in a safe manner.  If the patient’s pain is adequately controlled then you should continue to monitor the patient on a regular basis for worsening pain. 

Box 15: Continue pain treatment; continue reassessment; decrease therapy as tolerated; discharge planning

Annotation [J]:

Continue pain treatment: Pain management and assessment do not end when the patient physically leaves the hospital.  Continue pain treatment as long as necessary.

Continue reassessment: Pain reassessment is an ongoing process.  Use a numerical pain scale and other methods to determine the persistence and severity of pain.  Adjust pain treatment based upon the results of the pain reassessment.

Decrease pain treatment as tolerated: Decrease pain medications as the patient’s acute discomfort abates.  As pain decreases, consider adjusting the dose, class, and/or route of administration of pain medications. 

Discharge Planning: Discharge planning is an integral part of a patient’s hospital stay.  It should begin soon after hospital admission.  When indicated, incorporate plans for home management of pain into discharge planning. 







